



KOTRIC

88-2, Yeongdongno-Dong B street, Yeongdeungpo-Gu, Seoul, KOREA TEL 82-2-2164-0011 FAX 82-2-2834-1008
 539-8, Sajwa 3-Dong Seo-Gu Incheon, KOREA TEL 82 32 577-8901 FAX 82-32-575-6610

TEST REPORT(Additional Copy)

Report No : TAS-028632

Name of President : Yong Kwon Won

Name of Company : DAE NUN CHEMICAL CO., LTD.

Client's Address : #176-1B, Yakdo-Dong, Wanni-Ku, Bucheon, Gyeonggi-Do, Korea.

Receipt Date : Apr. 22, 2004

Test Date : May 03 2004

Sample Name : HUBBLEH SPECIMEN(PLUG-A)

TEST RESULTS

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Pb	PPM/ug		Not Detected	A
Cd	PPM/ug		Not Detected	A
Cr	PPM/ug			1997(10)
Hg	PPM/ug			

USAGE : QUALITY CONTROL

NOTE : 1. This test report shall be used within the purpose of its defined usage.

2. The results have been made for the sample presented by the client, and it is the decision of the client naming the presented sample.

Testing Personnel : Lee Nan-Hyun

Approval Staff(Tech. Manager) : Hyung-Ki Kim

May 03 2004

DIRECTOR GENERAL, KOREA TESTING & RESEARCH INSTITUTE FOR CHEMICAL INDUSTRY

1 of Total